품 번
Key No.
부품번호
Part No.
Part Name 수량
Q’TY
Remarks Price Cart
00-1 A22700 T/S Geared Motor Ass’y (High) 1 220~380V 3.7kWx4P 0 Chọn
00-2 A22900 T/S Geared Motor Ass’y (High) 1 440V 0 Chọn
00-3 A22200 T/S Geared Motor Ass’y (Low) 1 220~380V 2.2kWx6P 0 Chọn
00-4 A22400 T/S Geared Motor Ass’y (Low) 1 440V 0 Chọn
01-1 A27700 T/S Motor Ass’y(High) 1 220~380V 0 Chọn
01-2 A27900 T/S Motor Ass’y(High) 1 440V 0 Chọn
01-3 A27200 T/S Motor Ass’y(Low) 1 220~380V 0 Chọn
01-4 A27400 T/S Motor Ass’y(Low) 1 440V 0 Chọn
02 A22500 T/S Reducer Ass’y 1 0 Chọn
1 A22501 Case “A” 1 0 Chọn
2 A22502 1st Gear 1 57T/10T 0 Chọn
3 A22503 2nd Gear “A” 1 0 Chọn
4 A22504 2nd Gear “B” 1 0 Chọn
5 A22505 Case “B” 1 0 Chọn
6 A22551 Snap Ring 1 S52 0 Chọn
7 514152 Bearing 1 #6212ZZ 0 Chọn
8 A22552 Bearing 1 #6306ZZ 0 Chọn
품 번
Key No.
부품번호
Part No.
Part Name 수량
Q’TY
Remarks Price Cart
09 021151 Bearing 2 #6205ZZ 0 Chọn
10 A22553 Oil Seal 1 426512 0 Chọn
11 214152 Bearing 1 #6207ZZ 0 Chọn
12 A22554 Oil Seal 1 608212 0 Chọn
13 A22506 Collar 1 0 Chọn
14 A22555 Spring Washer 4 M14 0 Chọn
15 A22556 Bolt 4 M14x45L 0 Chọn
03 A22100 T/S Brake Core 1 0 Chọn
1 632107 Magnet Core 1 0 Chọn
2 113012 Guide Pin 3 0 Chọn
3 014157 Spring Washer 6 M10 0 Chọn
4 113051 Nut 6 M10 0 Chọn
5 113011 Spring 3 0 Chọn
6 113010 Spacer Plate 1 0 Chọn
7 113009 Moving Core 1 0 Chọn
7 113007 (With Lining 1EA) 1 0 Chọn
8 113006 Brake Wheel 1 0 Chọn
9 113005 Brake Disk “A” 1 0 Chọn
9 113007 (With Lining 1EA) 1 0 Chọn
10 113030 Armature Ass’y 1 0 Chọn
11 113001 Brake Cover 1 0 Chọn
12 022162 Butterfly Bolt 3 M5x15L 0 Chọn
13 013052 Spring Washer 6 M8 0 Chọn
14 016051 Bolt 6 M8x205L 0 Chọn